
Scenes from Operator Training 2014

VOLUME 102         JANUARY 2014 - JUNE 2014         NUMBERS 1-6 

OFFICIAL BULLETIN

SPRING ISSUE






Infi-Shield Flex-Seal Manhole Insert Aqua Seal 

Ess Brothers & Sons, Inc.— Construction Specialists for 145 Years! 
9350 County Road 19 Loretto, MN 55357 763-478-2027 www.essbrothers.com 

Gator Wrap 



Manhole  Castings Catch Basin Castings Truncated Domes Trench Grating 

Paving Rings Tree Grating Access Hatches 

Saw Blades 

Fabricaton Products 

Sediment Collection Plates Infra Safe DCD 

CALL TODAY FOR THE ONE STOP SHOP ON ALL YOUR CONSTRUCTION 
[...]
indicated that earlier dates were still not available in 
Bismarck unless the joint boards were to consider a 
Monday thru Wednesday conference, October 22-24, 
2018.

Next, President Sletten asked for a report on the 2013 
conference in Grand Forks. Mr. Brisben noted that 
a total of 396 people pre-registered with 386 able to 
attend. People served during the business luncheons 
were 177 Tuesday, 281 Wednesday, and 148 Thursday. 
The Wednesday breakfast served 290 and 227 attended 
the awards banquet. The city of Grand Forks can be 
thanked for the Tuesday evening reception. Attendance 
at the pre-conference Disaster Management Workshop 
and the Mobile Workshops (Membrane Treatment 
and Public Works/Greenway) were 38, 16, and 10, 
respectively.



OFFICIAL BULLETIN, January-June 2014  7

President Sletten asked for discussion on the 2019 
conference. Mr. Brisben reviewed the dates available 
in Minot, Fargo, Grand Forks, and Bismarck. Gary 
Zuroft asked what space was needed and indicated that 
Dickinson might be ready to host in 2019. Mr. Brisben 
noted the 2019 dates would be revisited at the May 
meeting and that a call for a vote to reserve a site would 
be needed. President Sletten called for any other old 
business.

Hearing none, President Sletten asked that the joint 
boards provide Mr. Brisben a list of topics and 
presenters by the next meeting. Colleen Peterson asked 
if the stormwater session could be scheduled so they 
don’t overlap. Mr. Brisben noted that the schedule varies 
depending on the length (30/60 minutes) and number 
of topics for each association, but he would try to 
accommodate. David Bruschwein asked if operator and/
or management tracks could be considered. Mr. Brisben 
indicated tracks similar to the Rural Water Expo would 
be more difficult because of the interests of the joint 
boards, and unlike the spring training sessions, not 
many topics are specifically just for operators. Murthy 
Kasi asked if student/YP topics would be accepted. 
Mr. Brisben noted that four requests to present were 
received in 2013.

Next, President Sletten called for a report on the 2014 
water and wastewater operator training program. Mr. 
Brisben indicated the announcement was mailed in 
early January and that six sessions (four water and two 
wastewater) had been scheduled for March and April.

Next, President Sletten asked for discussion regarding 
publishing the Official Bulletin. Mr. Brisben indicated 
that the Health Department was  feeling the impact 
of oil activity and asked if any of the associates 
represented by the joint board members would be 
willing to assist. Mr. Brisben said Image Printing 
would be willing but would charge $35 per page plus 
printing. Mr. Brisben noted that the last three issues 
totaled 172 pages, and setup costs plus printing would 
be approximately $21,000 with advertising bringing 
in $14,000. Justin Feld, Official Bulletin editor, 
indicated that the spring issue published in June and the 
conference issue published in September overlap with 
the Department’s facilities inspection season, which 
generally runs from May through September. Mr. Feld 
noted that he handles the northwest region where the 
Department has seen the greatest increase in water and 
wastewater systems.

Mr. Feld described the In Design software being used 
and said that each issue requires approximately two 
weeks preparation prior to printing. Ms. Quinn asked 
what specifically was needed. Mr. Feld indicated that 
followup with Image Printing and page set up during 
preparation would be helpful, if he is in the field.

Next, President Sletten called for any other new 
business. Hearing none, President Sletten called for a 
motion to dismiss. Karla Olson so moved, Dan Jonasson 
seconded, and the meeting adjourned at 11:21 a.m.

The NDAWWA can be thanked for the refreshments and 
noon luncheon.

Respectfully submitted,

Mike Brisben
Secretary/Treasurer

Hawkins Water Treatment
Group has been meeting

the requirements of
commercial, industrial,

municipal and institutional
organizations since 1938.

Fargo, ND
701-293-9618

Washburn, ND
701-462-8588

Water Treatment
is Our Business





OFFICIAL BULLETIN, January-June 2014  9

Student Poster Competition
by: North Dakota Young Professionals

The Students and Young Professionals (YP) Poster 
Competition took place on Tuesday, October 22, 2013, 
during the North Dakota Water and Pollution Control 
Conference (NDWPCC) in the Alerus Center in Grand 
Forks, N.D.  The event 
was organized by the 
North Dakota Water 
Young Professionals 
(YP) Committee, with  
strong support from the 
conference organizers. 

The poster session 
was organized as an 
opportunity for students 
and YPs to present their 
design and research 
works in the water and 
wastewater fields to 
fellow section members.  
The event showcased 
13 posters, with topics 
ranging from research in water and wastewater 
treatment, surface water quality, and water resources 
management to design in water treatment. In addition to 
the regular practice of identifying the top three posters 
and selecting the top poster in the water treatment 

category, selection of the top poster in the wastewater 
category was also included in this year’s poster 
competition. Adam Zach of Advanced Engineering and 
Environmental Services won the first place overall and 

received the scholarship 
of up to $1,500 to cover 
his trip expenses to 
present his poster at 
American Water Works 
Association’s Annual 
Conference and Exhibition 
(ACE14) in Boston in 
June 2014. Dhriti Roy 
of the Department of 
Civil Engineering at 
North Dakota State 
University (NDSU) was 
named the top poster in 
the wastewater section 

and second place overall, 
receiving a $100 prize from 
the North Dakota Water 

Environment Association (NDWEA).  Kevin Young 
of Moorhead Public Services and Jacob Strombeck of 
Advanced Engineering and Environmental Services, 
Inc. were tied for third place in the overall competition. 
Summary articles of all these winning posters are 
presented in the following pages. 

left to right: Adam Zach, Dhriti Roy, Kevin Young, Jacob Stombeck, 
and Murthy Kasi

Enviroquip

1-512-697-1977
info.us@ovivowater.com
www.ovivowater.com

200 Years
of Heritage!

C

M

Y

CM

MY

CY

CMY

K

ND Pollution Control BizCard Ad 0414 PRINT-READY.pdf   1   08/05/2014   1:35:50 PM

Christopher J. Pettigrew
Sales Manager - Longofill

PAXXO (USA) INC.
1924 Millard Farmer Road
Newnan, Georgia 30263
Phone:    770.502.0055
Fax:        770.502.0088
www.paxxo.com

Mobile:    678.340.9725
chris.pettigrew@paxxo.com



OFFICIAL BULLETIN, January-June 201410

Potential Drought Conditions and Water Quality Impacts Prompt
UF & RO Pilot Study in Grand Forks, N.D.

by Adam Zach and Matt Erickson,  AE2S
Due to aging infrastructure, potential regulatory 
challenges, and long-term water demand and capacity 
concerns, the City of Grand Forks, N.D. is currently 
in the planning stages for a new water treatment plant.  
Prior to 2012, the preferred treatment technology 
consisted of pretreatment, lime softening, ozone/
advanced oxidation processes, and biologically 
activated carbon (BAC) filters, chosen based on a series 
of facility tours, treatment technology comparisons, and 
ozone/BAC piloting.  Recently, a significant change to 
the City’s source water quality occurred due to regional 
drought conditions and upstream basin impacts of 
Devils Lake (Figure 1).  This prompted a six-month 
membrane pilot study consisting of pretreatment (three- 
stage flocculation and inclined plate settlers), ultra 
filtration (UF), and reverse osmosis (RO) to address the 
water quality challenges.

The pretreatment objectives of turbidity and organics 
removal were found to be acceptable and most beneficial 
at a pH of around seven, using polyaluminium chloride 
(PACL) as the coagulant.  This resulted in effluent water 
quality typically below 3 Nephelometric Turbidity Units 
(NTU) with Total Organic Carbon (TOC) removal near 
50% in winter and approximately 30% during summer.

The UF produced acceptable filtrate water quality (less 
than 0.03 NTU).  One “sludge” event occurred during 
winter operations which ultimately led to the conclusion 
that pretreatment operations and the type of organics, 
not necessarily the quantity of organics, in the source 
water play an important role in membrane fouling.  The 
final UF recovery clean (after six months of operations) 
indicated no signs of irreversible fouling. 

Figure 1. Devils Lake Impacts on Red River Water Quality.

Figure 2. Potential “Hybrid” Alternative Treatment Technology

0

50

100

150

200

250

300

350

0

100

200

300

400

500

600

700

800

11/18/10 6/6/11 12/23/11 7/10/12 1/26/13 8/14/13

B
ro

m
id

e 
(u

g/
L

)

Su
lf

at
e 

(m
g/

L
)

Date (mm/dd/yy)

Sulfate
Bromide

 

Pretreatment 

Red River Red Lake River Intake 

Lime Softening Ultrafiltration 

Ozone Reverse Osmosis 

BAC Filters Disinfection 

Transfer Basin 

RO Bypass 

12 MGD 

To Distribution 

8 MGD 

20 MGD 

CONTACT US FOR QUALITY ANALYTICAL
AND SAMPLING SERVICES:

Serving North Dakota, in North Dakota, for 35 Years

MVTL Laboratories, Inc.
2616 East Broadway Avenue

Bismarck, ND 58501
Phone: 800-279-6885;    Phone: 701-258-9720;    Fax:701-258-9724;    Email: csc@mvtl.com

New Ulm, MN 800-782-3557

 9 Drinking Water
 9 Groundwater
 9 Surface Water
 9 Wastewater
 9 Biosolids
 9 Soil

 9 Solid Waste
 9 Waste Characterization 
 9 Industrial Waste
 9 Priority Pollutants
 9 Crude and Brine Spills 

 9 Wastewater Flow Studies
 9 Composite Sampling
 9 Rental of Flow Recorders       
...and Sampling Equipment
 9 Field Sampling Services



OFFICIAL BULLETIN, January-June 2014  11

The pretreatment objectives of turbidity and organics 
removal were found to be acceptable and most beneficial 
at a pH of around seven, using polyaluminium chloride 
(PACL) as the coagulant.  This resulted in effluent water 
quality typically below 3 Nephelometric Turbidity Units 
(NTU) with Total Organic Carbon (TOC) removal near 
50% in winter and approximately 30% during summer.

The UF produced acceptable filtrate water quality (less 
than 0.03 NTU).  One “sludge” event occurred during 
winter operations which ultimately led to the conclusion 
that pretreatment operations and the type of organics, 
not necessarily the quantity of organics, in the source 
water play an important role in membrane fouling.  The 
final UF recovery clean (after six months of operations) 
indicated no signs of irreversible fouling. 

Figure 1. Devils Lake Impacts on Red River Water Quality.

Figure 2. Potential “Hybrid” Alternative Treatment Technology

0

50

100

150

200

250

300

350

0

100

200

300

400

500

600

700

800

11/18/10 6/6/11 12/23/11 7/10/12 1/26/13 8/14/13

B
ro

m
id

e 
(u

g/
L

)

Su
lf

at
e 

(m
g/

L
)

Date (mm/dd/yy)

Sulfate
Bromide

 

Pretreatment 

Red River Red Lake River Intake 

Lime Softening Ultrafiltration 

Ozone Reverse Osmosis 

BAC Filters Disinfection 

Transfer Basin 

RO Bypass 

12 MGD 

To Distribution 

8 MGD 

20 MGD 

The RO pilot units provided excellent downstream water 
quality in terms of inorganic removal (greater than 
97.5 percent removal), trace organic removal (removed 
all herbicides, pesticides, and pharmaceuticals present 
in feed water), and reduced disinfection by-product 
formation by approximately 25-65 percent (as compared 
to full-scale distribution system). However, some unique 
source water quality challenges (primarily unique and 
high concentrations of organic substances) ultimately 
led to signs of accelerated, irreversible organic/inorganic 
fouling complexes.

The RO-accelerated, irreversible fouling (although not 
completely known) was attributed to (1) high pH cleaner 
– a variety of high pH cleaners were used showing 
mixed results, but the originally recommended high 
pH cleaner from Avista (P312) actually caused a loss 
of permeability, which was shown in pilot and autopsy 
results;  (2) high system/element recoveries – the pilot 
systems were operated between 82 percent and 85 
percent recovery, which may have been too aggressive 
for the challenging source water, (it is anticipated that 
lower system recovery and higher cross-flow velocity 
could have improved system performance dramatically); 
and (3) source water characteristics – it is also possible 
the complex characteristics of the Grand Forks source 
(specifically organic constituents) simply provoke higher 
fouling rates.  Grand Forks’ high-organic source waters 
exceed typical RO feed water quality.  Interestingly, 
there were no signs of biological fouling.

The pilot study established a new benchmark for the 
City of Grand Forks in regard to applicable membrane 
technology.  Most importantly, it provided evidence that 
membrane technology could be considered for full-scale 
implementation.  Implementation, however, would need 

to consider how the unique source water challenged 
each unit process, resulting in a variety of operational 
strategies/considerations moving forward.  The pilot 
study, in combination with previous project work 
(current facility condition evaluation, water demand 
projections, treatment technology investigations, facility 
tours, and an ozone/BAC pilot study laid the foundation 
for consideration for a new treatment technology option 
– labeled the “Hybrid” alternative. This alternative 
consists of a conventional lime softening treatment 
train with ozone and BAC filters, run parallel to an 
UF and RO membrane train which will be blended 
together before being sent to the distribution system. 
The selection was based upon a Kepner-Tregoe decision 
analysis, as well as comparable capital and O&M cost 
estimates, and is capable of handling the current and 
potential future water quality challenges facing Grand 
Forks (Figure 2). 

Mr. Adam Zach is an engineer at AE2S in its Grand Forks, 
N.D. office. He obtained his Bachelor of Science and Master 
of Science Degrees in Civil Engineering from the University 
of North Dakota. His experiences include potable water 
piloting with water quality analysis for pretreatment, ozone, 
advanced oxidation, biological filtration, granular-activated 
carbon, ultrafiltration, and reverse osmosis. His project work 
has included preliminary engineering, design services, plant 
operations and support, potable water quality and blending 
analysis, and construction observation and administration.

Figure 1. Devils Lake Impacts on Red River Water Quality.

Figure 2. Potential “Hybrid” Alternative Treatment Technology

0

50

100

150

200

250

300

350

0

100

200

300

400

500

600

700

800

11/18/10 6/6/11 12/23/11 7/10/12 1/26/13 8/14/13

B
ro

m
id

e 
(u

g/
L

)

Su
lfa

te
 (m

g/
L

)

Date (mm/dd/yy)

Sulfate
Bromide

 

Pretreatment 

Red River Red Lake River Intake 

Lime Softening Ultrafiltration 

Ozone Reverse Osmosis 

BAC Filters Disinfection 

Transfer Basin 

RO Bypass 

12 MGD 

To Distribution 

8 MGD 

20 MGD 



OFFICIAL BULLETIN, January-June 201412

Modeling of Temperature Impacts on Fixed Film
Microbial Growth and Nitrification Kinetics

by: Jacob Strombeck and Corey Bjornberg, North Dakota State University, AE2S/City of Rochester 
Kinetic models, which are commonly used in 
simulating microbial growth in biological wastewater 
treatment systems, suggest significant decreases of 
substrate utilization at lower temperatures.  However, 
treatment plants and researchers have documented 
that performance of fixed film treatment systems 
are not hindered with declining temperatures, but 
rather substrate removal stays relatively consistent 
even at wastewater temperatures as low as 10 °C 
during winter months.  A previous study at the 
Moorhead, Minn., wastewater treatment plant showed 
significant impact of temperature on biofilm growth 
in its moving bed biofilm reactor (MBBR) as shown 
in Figure 1.  However, overall performance of the 
MBBR remained relatively stable.  It is understood that 
biofilm kinetic and substrate removal rates decrease 
with declining temperature; however, performance 
of biofilm systems, as in the case of the Moorhead 
MBBR, is not hindered by the temperature decline.  
To further study the temperature impacts to fixed 
film growth, degradation kinetics and the difficulty 
of applying kinetic models to fixed film systems, 
(specifically related to the Moorhead MBBR), this 
study was undertaken and involved the development 
of the diffusion and biological degradation-based 
kinetic models for fixed film applications.  A series 
of bench-scale trials were performed to simulate the 
operation of Moorhead MBBR at various temperatures 

and measure ammonium nitrogen removal.  Each 
trial involved collecting the plastic media with active 
biological growth directly from the MBBR right before 
the experiment, filling the reactor (Figure 2) with un-
nitrified water from the influent to the full-scale MBBR 
and running the reactor as a batch system.  

An image of the plastic media with attached biomass is 
shown in Figure 3.  Within the reactor, the media fill 
percentage (amount of reactor volume filled with the 
plastic media), water temperature, and airflow rates 
were set to be nearly identical to those of the MBBR.  
This was done in an effort to measure ammonium 
nitrogen removal that is indicative of what is happening 
in the full-scale MBBR.  Biomass attached on the media 
(Figure 3) was measured, and an image analysis was 
carried out to determine biofilm surface area and 

thickness, which were used to calculate the biofilm 
density and to determine the biofilm geometry.  This 
information was analyzed to determine if changes in 
temperatures induce changes in the amount of attached 
biomass or changes to biofilm properties.

From the image analysis, it was found that the biofilm 
thickness and surface area significantly increased when 
more biomass was present, which corresponded to 
colder water temperatures.  A diffusion-based Monod 
kinetic model was then developed to simulate the 
ammonium nitrogen removal from the bench-scale trial.  

Figure 2. Nitrogen removal bench-scale trials reactor diagram

Figure 3. Attached biomass image analysis example

Strombeck and Bjornberg
Modeling of Temperature Impacts on Fixed Film Microbial Growth and Nitrification Kinetics

(Page 3 of 5)

ammonium nitrogen removal from the bench-scale trial.  The model was also developed to 
incorporate different biofilm thicknesses, surface areas, and densities at different temperature 
conditions. Overall, the diffusion based models and Monod kinetics were able fit the 
experimental data and work well for fixed film systems as long as the temperature induced 
changes in biofilm properties are accounted for within the model (an example of bench-scale trial 
data and model results are shown in Figure 4). The increased biomass and increased biofilm 
surface area present in colder conditions offset the effects of decreased kinetics and allow for 
unhindered performance of fixed-film systems in colder conditions.

The Monod kinetic parameters obtained from each trial were evaluated and the results 
indicate that the commonly used temperature correction method works well as shown in Figure 
5.  Therefore, to properly apply Monod kinetics to fixed film systems, the kinetic parameters 
need to be adjusted for temperature and the temperature induced changes to biofilm properties 
needed to be included.  The significance of the findings includes improved understanding of how 
biofilm growth and performance is affected by temperature leading to better model development 
and improved design methods.

Figure 1. Relationship between temperature and biomass in the Moorhead MBBR

0

5

10

15

20

25

0

5

10

15

20

25

Bi
om

as
s (

g/
m

2 )

Te
m

pe
ra

tu
re

 (°
C)

MBBR Temperature Biomass

Strombeck and Bjornberg
Modeling of Temperature Impacts on Fixed Film Microbial Growth and Nitrification Kinetics